# **RESEARCH ARTICLE**

# Ferric Carboxymaltose for the Treatment of Anemia during Antenatal and Postpartum Period: Expert Opinion

PC Mahapatra<sup>1</sup>, Sanjay Gupte<sup>2</sup>, Narendra Malhotra<sup>3</sup>, PM Gopinath<sup>4</sup>, Suchitra N Pandit<sup>5</sup>, Sunita Tandulwadkar<sup>6</sup>, Mahesh Gupta<sup>7</sup>, Sheela Shenoy<sup>8</sup>, Vidya V Bhat<sup>9</sup>, Arun M Boruah<sup>10</sup>, Kawita Bapat<sup>11</sup>, Milind R Shah<sup>12</sup>, Jaideep Malhotra<sup>13</sup>, Neharika Malhotra<sup>14</sup>, Swami Onkar C<sup>15</sup>, Ruchika Garg<sup>16</sup>

# ABSTRACT

Iron therapy is a cornerstone for treating iron-deficiency anemia (IDA) in pregnancy and in the postpartum period. Oral iron is the first choice of iron preparation around the globe. However, intolerating gastrointestinal side effects with oral iron seriously affect the compliance. Intravenous (IV) iron, such as ferric carboxymaltose (FCM) is a useful alternative to oral iron for treatment of IDA. Use of FCM in the second and third trimesters of pregnancy and in postpartum anemia (PPA) is associated with a significant rise in hemoglobin (Hb) and replenishment of iron stores. With increasing use of FCM in IDA of pregnancy and PPA, there is a need for a unified approach. With this context, nearly 250 experts from the field of obstetrics and gynecology (ObGy) discussed the current evidence and their experiences with FCM use. After a series of expert meetings on an online platform, key opinions were formulated for the use of FCM in management of IDA in these subgroups. This paper brings out current evidence along with expert opinions for the use of FCM in the management of IDA in pregnancy and postpartum periods.

Keywords: Antenatal care, Ferric carboxymaltose, Iron-deficiency anemia, Postpartum anemia, Pregnancy.

Journal of South Asian Federation of Obstetrics and Gynaecology (2022): 10.5005/jp-journals-10006-2026

# INTRODUCTION

Anemia affects 1.62 billion individuals worldwide and is more prevalent in Africa (57.1%) and Southeast Asia (48.2%). Estimated global anemia prevalence in pregnant and nonpregnant women is 41.8 and 30.2%, respectively.<sup>1</sup> Analysis of data from the National Family Health Survey 5 (NFHS5) in India observed anemia in 52.2% of pregnant and 57.2% of nonpregnant women.<sup>2</sup> Increased iron demands during pregnancy predispose to IDA that has the highest burden in the Asia-Pacific region.<sup>3</sup> Anemia or iron deficiency during pregnancy increases the risk of peripartum blood transfusions (BTs) necessitating rigorous and early iron supplementation during the antenatal period.<sup>4</sup> Besides the burden of anemia in pregnancy, PPA is common in the Indian setting with some studies reporting PPA prevalence of over 75%.<sup>5</sup> Along with acute blood loss, IDA in pregnancy and inadequate iron supplementation during the postpartum period are significant determinants of PPA.<sup>6</sup> Despite advances in anemia interventions, the anemia burden is substantial during pregnancy and postpartum period.<sup>5,7</sup> Anemia during pregnancy adversely affects both mother (headache, fatigue, weakness, depression, preeclampsia, placenta previa, and cesarean delivery) and fetus (intrauterine growth restriction, low Apgar scores, low birth weight, and neonatal and perinatal death).<sup>8,9</sup>

Conventionally, iron supplementation, either oral or parenteral, is recommended for the correction and treatment of IDA and iron stores.<sup>10</sup> Nearly 70% of women report gastrointestinal (GI) intolerance (nausea, constipation, diarrhea, indigestion, and metallic taste) with oral iron that affects compliance.<sup>11</sup> Thus, intravenous (IV) iron formulations such as iron sucrose and FCM may be preferred which can be administered from the second trimester onward.<sup>12</sup> A faster rise in hemoglobin (Hb) and better replenishment of iron stores are achieved with IV iron. Given the need for multiple infusions with iron sucrose, a preference may

<sup>1</sup>Prachee Nursing Home, Cuttack, Odisha, India

 $^2\mbox{Gupte}$  Hospital and Centre for Research in Reproduction, Pune, Maharashtra, India

<sup>3</sup>Rainbow Hospitals, Agra, Uttar Pradesh, India

<sup>4</sup>Institute of Obstetrics and Gynecology and IVF, SRM Institute for Medical Sciences, Chennai, Tamil Nadu, India

<sup>5</sup>Surya Group of Hospitals, Mumbai, Maharashtra, India

<sup>6</sup>IVF and Endoscopy Centre, Ruby Hall Clinic, Pune, Maharashtra, India <sup>7</sup>Pushpam and Indus II Hospital, Ahmedabad, Gujarat, India

<sup>8</sup>Cosmopolitan Hospital, Trivandrum, Kerala, India

<sup>9</sup>Radhakrishna Multispeciality Hospital and IVF Center, Bengaluru, Karnataka, India

<sup>10</sup>Sampriti Hospital, Sivasagar, Assam, India

<sup>11</sup>'One' Center for Gynecological Excellence and Bapat Hospital, Indore, Madhya Pradesh, India

<sup>12</sup>Naval Maternity and Nursing Home, Ashakiran Sperm Bank and Infertility Center, Solapur, Maharashtra, India; Naval Maternity, Endoscopy and IVF Center, Mumbai, Maharashtra, India

<sup>13,14</sup>Rainbow IVF, Agra, Uttar Pradesh, India

<sup>15</sup>Department of Medical Services, Emcure Pharmaceuticals Ltd, Pune, Maharashtra, India

<sup>16</sup>Department of Obstetrics and Gynecology, SN Medical College, Agra, Uttar Pradesh, India

**Corresponding Author:** Swami Onkar C, Department of Medical Services, Emcure Pharmaceuticals Ltd, Pune, Maharashtra, India, Phone: +91 9372423101, e-mail: onkar.swami@emcure.co.in

How to cite this article: Mahapatra PC, Gupte S, Malhotra N, *et al*. Ferric Carboxymaltose for the Treatment of Anemia during Antenatal and Postpartum Period: Expert Opinion. J South Asian Feder Obst Gynae 2022;14(3):292–301.

# Source of support: Nil Conflict of interest: None

<sup>©</sup> The Author(s). 2022 Open Access This article is distributed under the terms of the Creative Commons Attribution 4.0 International License (https://creativecommons. org/licenses/by-nc/4.0/), which permits unrestricted use, distribution, and non-commercial reproduction in any medium, provided you give appropriate credit to the original author(s) and the source, provide a link to the Creative Commons license, and indicate if changes were made. The Creative Commons Public Domain Dedication waiver (http://creativecommons.org/publicdomain/zero/1.0/) applies to the data made available in this article, unless otherwise stated.

be given to FCM as the total required dose can be administered in a single infusion.<sup>13</sup> Multiple studies identify excellent efficacy and equivalent safety of FCM in comparison with oral iron and iron sucrose.<sup>14–16</sup> As FCM is used widely in the second and third trimesters of pregnancy and is also recommended in PPA,<sup>17,18</sup> there is a need for a unified consensus for the use of FCM in pregnancy and PPA. Through this paper, we attempt to review the existing evidence and provide the expert opinion on the optimum use of FCM in the management of IDA in pregnancy and PPA in routine clinical practice.

# Approach to the Development of Expert Opinions

In formulating the key expert opinions, 250 Indian experts in the field of ObGy participated. A core group of 25 experts was formed, wherein each expert had over 20 years of experience in the field of ObGy. Two national-level advisory meetings comprising of 12 and 13 core group experts in each meeting were conducted on an online platform. Two experts presented the most updated and extensive evidence related to the use of FCM in pregnancy and PPA. This was followed by the focused discussion led by moderator with key questions among the experts and the identification of key expert opinions and consensus was made. Each expert from the core group then conducted regional advisory meetings involving approximately 10 experts from respective regions. Based on the evidence and expert practices, key opinions were formulated in all the regional meetings. After collating discussion from all advisory meetings, expert opinions were finalized. The final expert opinions were reviewed and approved by all the experts who participated in the meetings.

# **EXPERT OPINIONS**

# FCM for Iron-deficiency Anemia in Pregnancy

### First-trimester Anemia

In India, anemia is common in females. Estimates from Andhra Pradesh indicate nearly 50% of women being anemic (32.4% mild, 14.9% moderate, and 2.2% severe).<sup>19</sup> Given such a significant prevalence of anemia in Indian women, the majority of them are expected to enter pregnancy in an anemic state. This is supported by the observations from Shobeiri and colleagues reporting 45% of women being anemic in the first trimester of pregnancy itself.<sup>20</sup> Identifying the first-trimester anemia is essential so as to plan the investigative and treatment strategies. In the first trimester of pregnancy, anemia is defined by the level of Hb <11 gm/dL.<sup>21</sup>

Iron-deficiency anemia is the commonest cause of anemia in pregnancy. Women with severe anemia (Hb <7 gm/dL) in the first trimester of pregnancy should be assessed for the cause of anemia. Hemoglobinopathies are an important cause of anemia. A study from Chauhan and Prasad from Mumbai, India, identified thalassemia trait (81.66%) as the most common hemoglobinopathy followed by sickle-cell disease (13.3%), 1.66% each of HbD, HbE, and Hb beta thal/HbF combination. The Hb ranged from 5.7 to 13.0 gm/dL.<sup>22</sup> This indicates hemoglobinopathy may even be observed with mild anemia. Therefore, Hb electrophoresis should be performed in all women suspected of any hemoglobinopathy, especially in women belonging to a high prevalence zone for hemoglobinopathies. Expert opinion: Anemia in the first trimester is common and should be evaluated to determine its cause. Hb electrophoresis may be performed in women with severe anemia or in women clinically suspected of hemoglobinopathy. IV iron administration is contraindicated in the first trimester.

#### Second- and Third-trimester Anemia

*Hb threshold for starting iron therapy:* During the second trimester, Hb concentration drops by 0.5 gm/dL. Accordingly, The Federation of Obstetric and Gynaecological Societies of India (FOGSI) defines anemia in the second trimester for Hb <10.5 gm/dL.<sup>18</sup> However, the World Health Organization (WHO) does not differentiate the Hb threshold by trimesters and advised <11 gm/dL as a definition for anemia in pregnant women.<sup>21</sup> In our opinion, taking different threshold by trimester may not be particularly essential and Hb <11 gm/dL should define the anemia in all pregnant women irrespective of the trimester.

# Expert opinion: Irrespective of the trimester, a Hb threshold of <11 gm/dL should be used to start iron therapy in pregnancy.

Cause of anemia: differentiating IDA from beta-thalassemia trait: Though IDA is the most common anemia, nutritional vitamin B12 deficiency may also lead to megaloblastic anemia. This is important in the Indian context as the majority of women are vegetarians who are prone to vitamin B12 deficiency. Evidence indicates nearly 35-40% of women may have macrocytic anemia and may be more common, especially in those with severe anemia.<sup>23,24</sup> In patients with severe anemia, a simple tool to identify the beta-thalassemia trait (β-TT) is the Mentzer index. Mentzer index is the ratio of mean corpuscular volume to red blood cell count (MCV/RBC count). A value <13 may indicate thalassemia trait and that >13 points toward IDA. This index offers the highest reliabilities for differentiating  $\beta$ -TT from IDA.<sup>25</sup> Also, the red cell distribution width (RDW) can be a helpful parameter in such differentiation. Zafar et al. observed significantly higher RDW in women with IDA compared to women who had IDA and  $\beta$ -TT and  $\beta$ -TT alone.<sup>26</sup> If indicated by these parameters, women should undergo Hb electrophoresis screening for hemoglobinopathies.

Expert opinion: Evaluate the cause of anemia, especially in severe cases. Megaloblastic or dimorphic anemia can be encountered frequently. Mentzer index or RDW can help in the early differentiation of IDA from  $\beta$ -TT. Hb electrophoresis should be considered if indicated by these parameters or suspected strongly on clinical assessment.

*Choice of iron: FCM vs oral vs iron sucrose:* The choice between oral and parenteral iron may be determined by multiple factors. The Anemia Mukt Bharat Guidelines 2018 advise daily oral iron for 6 months in patients with mild to moderate anemia. However, parenteral iron should be considered in women who have an intolerance to oral iron or those who present late in the pregnancy. For severe anemia, guidelines advised preference to parenteral iron.<sup>27</sup> Three formulations of iron, i.e., oral iron, iron sucrose, and FCM, are commonly used for treating IDA. Evidence with the use of FCM in IDA of pregnancy (Tables 1 and 2) clearly indicates its superior efficacy in raising Hb concentration than oral iron or iron sucrose, better tolerability than oral iron, and ease of

Table 1: Clinica	l studies with FCM	use in IDA of preg	nancy				
Author (year)	Country	Group/s	Dosing	GA (weeks)	Follow-up	Change in Hb (g/dL)	Change in ferritin (µg/L)
Christoph et al. (2012) <sup>14</sup>	Switzerland	FCM ( <i>n</i> = 103) vs IS ( <i>n</i> = 103)	FCM: 1000 mg/week, repeated in 13 women IS: 400 mg/week in two infusion 48 hours apart	FCM: 13–40 IS: 8–39	FCM: 28.4 days IS: 41.2 days	FCM: 1.54 IS: 1.17	NR
Myers et al. (2012) <sup>28</sup>	United Kingdom	FCM ( <i>n</i> = 44) IHD ( <i>n</i> = 48)	Max dose of 1000 mg of both treatments	Second or third trimester	6 weeks	2 weeks: 1.73 vs 1.34 4 weeks: 2.57 vs 2.34 6 weeks: 3.01 vs 3.2	NR
Pels et al. (2015) <sup>29</sup>	Netherlands	FCM ( $n = 64$ ) vs Control ( $n = 64$ )	FCM: 1000 mg/week to raise Hb >9.7 Control: continued oral iron	34	Till delivery	FCM: 8.4–10.7 Control: 8.4–10.8	NR
Froessler et al. (2014) <sup>30</sup>	Australia	FCM ( <i>n</i> = 65)	FCM: 15 mg/kg	24–40 (median 35)	6 weeks	Hb ≥9.5: 10.2–12.0 Hb 9–9.4: 9.2–10.8 Hb <9: 8.3–11.0	6.3–194
Aporta Rodriguez et al. (2016) <sup>31</sup>	Spain	FCM ( <i>n</i> = 96)	FCM: 1000 mg (up to 20 mg/ kg)	First (median 11): 4.2% Second (median 26): 29.5% Third (median 35): 66.3%	First and second trimesters: 20–40 days; third trimester: 7–14 days	Overall: 8.5–11 First trimester: 8–11.6 Second trimester: 8.6–11.7 Third trimester: 8.6–10.2	Increase from 5.5–85.5
Breymann et al. (2017) <sup>32</sup>	Switzerland	FCM ( <i>n</i> = 123) vs FS ( <i>n</i> = 124)	FCM: Weight $\ge 66$ kg: 1000 mg f/b 500 mg at 1 week for Hb 8–9 and 1000 mg only for Hb >9 to <11 Weight <66 kg: 3 × 500 mg within 2 weeks for Hb 8–9 and 2 × 500 within 2 weeks for Hb >9–<11 FS: 100 mg twice daily	16–20: 10 vs 7% 20–<33: 85 vs 89% ≥33: 5 vs 4%	12 weeks	3 weeks: 1.23 vs 0.96 6 weeks: 1.75 vs 1.32 12 weeks: Figure NA Achievement of Hb >11 gm/dL: 84 vs 70% Time to achieve Hb > 11 gm/dL: 3.4 vs 4.3 weeks	Significantly higher rise with FCM than FS at each visit
Shim et al. (2018) <sup>33</sup>	Korea (Korean subgroup from FER-ASAP trial)	FCM ( <i>n</i> = 46) vs IS ( <i>n</i> = 44)	FCM: 1000–1500 mg iron IS: 200 mg iron/day	16 to <20: 6.7 vs 4.5% 20 to <33: 88.9 vs 90.9% ≥33: 4.4 vs 4.5%	12 weeks	No significant difference in Hb change in two groups except at 9 months Achievement of Hb > 11 gm/dL: 93.3 vs 85.7%	Significantly higher rise with FCM than FS at each visit
Froessler et al. (2014) <sup>34</sup>	Australia	FCM for ID and IDA ( <i>n</i> = 863)	FCM: 20 mg/kg, majority received 1000 mg	30–37 weeks	6 weeks	ID only: 0.51 Mild IDA: 1.53 Moderate IDA: 0.98 Severe IDA: 2.15	Increased from 7 (preinfusion) to 137 (6 weeks)
Naqash et al. (2018) <sup>16</sup>	India	FCM ( <i>n</i> = 100) vs IS ( <i>n</i> = 100)	FCM: 1000 mg, repeated if required on 8th and 15th day IS: 200 mg infusion, repeated alternate days as required	Second trimester: FCM 8% and IS 9% third trimester: FCM and IS 39% each	4 weeks	FCM: 7.82–13.2 IS: 7.64–11.59	Significant increase with FCM than IS
Khalafallah et al. (2018) <sup>35</sup>	Australia	FCM ( $n = 83$ ) vs IPM ( $n = 82$ ) vs FS ( $n = 81$ )	FCM: 1000 mg single infusion IPM: 1000 mg single infusion FS: 325 mg daily till delivery	Median 27 in all three groups	4 weeks and Predelivery	4 weeks: 0.89 vs 0.87 vs 0.46 Predelivery: 1.46 vs 1.55 vs 0.98	4 weeks: 148.5 vs 170 vs 4.03 Predelivery: 90.4 vs 99.6 vs 7.31

294



Jose et al. In (2019) <sup>15</sup>	dia	FCM $(n = 50)$ vs IS $(n = 50)$	FCM: 1000 mr required on 8 IS: 300 mg inf weekly, repea days as requir	g, repeated if th and 15th day usion, twice ted alternate ed	FCM: 27.5 IS: 26.4		12 weeks		FCM: 2.96 IS: 2.21		FCM: 7.9–187.5 IS: 9–145.5	
Wani et al. U <i>,</i> (2019) <sup>36</sup>	ЧЕ	FCM ( <i>n</i> = 100	1) FCM single dt 500/1000/15(	ose— 00 mg	Second or thire	d trimester	I		500 mg: 9.91−11. 1000 mg: 9.4−11. 1500 mg: 8.7−11. Hb rise ≥2 gm/dl	.4 .1 	NR	
Oskovi-Kaplan Tu et al. (2020) <sup>37</sup>	Irkey	FCM $(n = 72)$ Control $(n = 7)$	vs FCM: 1000 m '2) (<70 kg) or 10 after 1 week	g fb 500 mg )00 mg (>70 kg)	Second or thir	d trimester	I		Baseline Hb: 8.2 At birth: 11.1 vs 9	.1	NR	
FCM, ferric carboxyn NR, not reported Table 2: Adverse effi	naltose; FS, ferro ect profile of FC	ous sulfate; GA,	gestational age; HE n comparison with	, hemoglobin; ID, iron sucrose and	iron deficiency; IC 1 oral iron	JA, iron-defic	iency anem	ia; IHD, iron h	ydroxy dextran; IF	oM, iron polyma	ltose; IS, iron sucrose	1
Author (year)	Total AE	Local site reaction	Systemic reaction	Gl disorders Na	usea ± vomiting	Headache	Tingling sensation	Arthralgia	Epigastric pain/ heartburn	Constipation	Hyperphosphatemia	
Christoph et al. (2012) <sup>14</sup>	FCM: 7.8% IS: 10.7%	FCM: 2.9% IS: 2.9%	FCM: 4.9% IS: 7.8%	NR	NR	NR	NR	NR	NR	NR	NR	
Myers et al. (2012) <sup>2</sup>	<sup>8</sup> NR	NR	1 case each in FCM and IHD	NR	NR	NR	NR	NR	NR	NR	NR	
Froessler et al. (2014) <sup>30</sup>	FCM: 20%	8%	NR	NR	1.5%	6%	NR	NR	NR	NR	NR	
Breymann et al. (2017) <sup>32</sup>	FCM: 49% FS: 40%	FCM: 3% FS: 0	NR	FCM: 2% FS: 13%	FCM: 2% FS: 5%	FCM: 6% FS: 1%	NR	NR	FCM: 0 FS: 4%	FCM: 0 FS: 2%	NR	
Shim et al. (2018) <sup>33</sup>	FCM: 60% FS: 63.6%	NR	NR	FCM: 35.6% FS: 31.8%	FCM: 2% FS: 9%	FCM: 7% FS: 0	NR	NR	FCM: 0 FS: 7%	FCM: 0 FS: 7%	NR	
Froessler et al. (2018) <sup>34</sup>	FCM: 11%	4%	NR	NR	2%	3%	NR	1%	NR	NR	NR	
Naqash et al. (2018) <sup>16</sup>	FCM: 1% IS: 6%	NR	NR	NR	IS: 3	IS: 2	IS: 3	IS: 1	NR	NR	NR	
Khalafallah et al. (2018) <sup>35</sup>		NR	FS: 10%	FS: 55%	FCM: 6.3% <sup>*</sup> IPM: 11.5% <sup>*</sup> FS: 22%	NR	NR	NR	FS:	NR	NR	
Jose et al. (2019) <sup>15</sup>		FCM: 2%	NR	NR	NR	NR	NR	NR	IS: 4%	NR	FCM: 4% IS: 6%	
Wani et al. (2019) <sup>36</sup>	0.7%	NR	Yes	NR	NR	NR	NR	NR	NR	NR	NR	
"Combined flu-like sy	mptoms with be	one ache and n	ausea; NR, not repoi	rted; Clinically rele	evant adverse effec	cts have been	captured ר					

Journal of South Asian Federation of Obstetrics and Gynaecology, Volume 14 Issue 3 (May–June 2022)

administration over iron sucrose. The rise in Hb can be 3–4 gm/dL after a single FCM infusion of 1000 mg. In addition, serum ferritin levels are significantly increased with FCM than those observed with iron sucrose or oral iron.<sup>28–37</sup> Thus, compared to oral iron or IV iron sucrose, FCM is a better choice of iron supplementation for IDA in pregnancy.

# Expert opinion: IV FCM may be preferred over oral iron and IV iron sucrose for all severities of anemia in the second and third trimesters of pregnancy.

Dose and administration of FCM: Ferric carboxymaltose allows controlled release of the iron within the reticuloendothelial cells by virtue of it macromolecular ferric hydroxide carbohydrate complex. This helps in preventing the release of large amounts of iron in the systemic circulation.<sup>38</sup> The dose of FCM depends on the total iron requirement. Ganzoni's formula provides an estimation of iron requirements including stores.<sup>39</sup> Total iron dose = {(body weight) [kg]  $\times$  (target Hb – actual Hb) [g/L]}  $\times$  0.24 + iron stores [mg], where 0.24 is a correction factor that takes into account the patient's blood volume, estimated at 7% of body weight and Hb iron content; which is 0.34%. Alternatively, anemia severity and weight can be taken into consideration to roughly estimate the dose requirement. In their pioneering RCT, Breymann et al.<sup>32</sup> considered a dose of FCM based on weight and anemia severity as shown in Table 3. Infusion of 1000 mg dose should be diluted in 250 mL of 0.9% normal saline and should be infused in 15 minutes. For a 500 mg dose, dilution may be done in 100 mL of 0.9% normal saline and may be infused within 10 minutes. Ferric carboxymaltose administration is performed in a day-care setting under the supervision of a gynecologist.

Expert opinion: Ganzoni's formula should be used to calculate total iron requirements. In a single sitting, the maximum FCM dose should be 1000 mg. If required, the next dose can be repeated after a week's time. In a hospital setup, infuse 1000 mg diluted in 250 mL and 500 mg diluted in 100 mL of 0.9% normal saline over 10–15 minutes under the supervision of a gynecologist.

Optimal timing of FCM administration: The goal of iron therapy is to avoid progression beyond low iron stores to impaired Hb production or frank IDA. During the second and third trimesters, the total iron need is just above 1000 mg.<sup>40</sup> At any week of gestation, the desirable Hb concentration is  $\geq$ 11 gm/dL. Anemia in the early duration of pregnancy is known to result in low birth weight.<sup>41</sup> We believe IDA should be corrected to optimal Hb levels before 24 weeks of pregnancy to optimize the outcomes. With this consideration, FCM in a dose of 1000 mg administered during 12–24 weeks can provide a substantial improvement in iron status. Some experts believed FCM may be administered in the late second or early third trimester. If administered in the third trimester, it should be done at least 2 weeks before the expected date of delivery (EDD).

### Table 3: Dosing of FCM by Breymann et al.<sup>32</sup>

Weight (kg)	Hb levels (g/dL)	FCM dose (mg)
≥66	8 to <9	1,000 followed by 500
	9 to <11	1,000 only
<66	8 to <9	$3 \times 500$ weekly
	9 to <11	$2 \times 500$ weekly

Expert opinion: Correction of IDA early in the pregnancy is highly desired. Administration of FCM may be done from week 12 to at least 2 weeks before the EDD. Correction of anemia with FCM administration before 24 weeks may help improve the ID and iron stores.

FCM administration in hemoglobinopathy: In patients who present with severe anemia or do not respond to initial oral therapy, it is imperative to assess for hemoglobinopathies. Ideally, iron administration is contraindicated in any hemoglobinopathy because of expected iron overload. However, in the Indian context where IDA is hugely prevalent, all hemoglobinopathies should be assessed for IDA and iron stores. A multicenter evaluation from Mohanty et al.<sup>42</sup> reported IDA without hemoglobinopathy in 27% of pregnant women, whereas IDA prevalence was 55.9% among beta-thalassemia carrier pregnant women. Another evaluation in 22 pregnant and 18 nonpregnant women with sickle-cell disease reported that 63 and 50%, respectively, had scanty or no iron in the bone marrow.<sup>43</sup> It indicates that iron may be required for managing pregnant women with hemoglobinopathies. The United Kingdom guidelines on the management of iron deficiency in pregnancy recommend iron therapy in women with hemoglobinopathy if their serum ferritin levels are  $<30 \mu g/L$ .<sup>13</sup> We consider FCM may be used in women with severe anemia or those who fail to respond to oral iron within 4 weeks of treatment. In women with hemoglobinopathy presenting in the third trimester, a single FCM infusion (based on requirements) may be offered if serum ferritin criteria <30 µg/L.

Expert opinion: With constant supervision and follow-ups, FCM may be considered in pregnant women with hemoglobinopathy having serum ferritin levels  $<30 \mu g/L$  with severe anemia (Hb <7 gm/dL) and failed response to initial oral iron therapy even after 4 weeks. Ferric carboxymaltose may also be optional for IDA for such women who present in the third trimester of pregnancy.

*BT vis-à-vis FCM in pregnancy:* The 10 commandments for the transfusion practice in medicine state that transfusion should only be used when the benefits outweigh the risks and there are no appropriate alternatives, and laboratory tests should not be the sole deciding factor for transfusion.<sup>44</sup> BT in pregnancy should only be done in emergencies such as hemorrhage. During ANC, a trial of FCM is to be given before BT in women presenting with severe anemia. Achieving the predelivery Hb of >11 gm/dL is advantageous to all women. In women with severe anemia and in labor, BT should be initiated immediately. Studies from India identify that postpartum hemorrhage (PPH) is the major indication for BT in obstetric practice.<sup>45,46</sup>

Expert opinion: In pregnant women with severe anemia (Hb <7 gm/dL) who are not in labor, a trial of FCM should be given before initiating BT. Postpartum hemorrhage and women with severe anemia (Hb <7 gm/dL) in labor or cardiac compensation are indications for BT in obstetrics.

### FCM for IDA in Postpartum Period

Prenatal anemia and delivery blood loss are important determinants of PPA.<sup>47,48</sup> The estimated prevalence of PPA in developing countries is 50–80%.<sup>49</sup> Blood loss of more than 250–300 mL at delivery can result in rapid depletion of iron stores.<sup>50</sup> Postpartum anemia is associated with impaired quality of life, reduced cognitive abilities, emotional instability, and depression.<sup>49</sup> Being a significant health problem, adequate treatment of PPA is essential to improve the general health of women after delivery.



*Defining PPA*: The UK guidelines define PPA when Hb is <10 gm/dL.<sup>13</sup> The International Society for Blood Transfusion defines PPA with Hb <10 gm/dL.<sup>14</sup> The WHO<sup>51</sup> and South Australian Perinatal Practice Guidelines<sup>52</sup> also define PPA as Hb <10 gm/dL. However, the International Federation Gynecology and Obstetrics (FIGO) defined PPA with Hb <11 gm/dL.<sup>10</sup> Some researchers advise the definition of PPA as Hb <11 gm/dL at 1 week and <12 gm/dL at 8 weeks postpartum.<sup>49</sup> Given most women may not achieve the desired levels of Hb predelivery, they are expected to have lower iron reserve despite normal Hb in the third trimester. Therefore, we consider PPA should be defined by Hb levels <11 gm/dL.

#### Expert opinion: Hb levels <11 gm/dL should be the cutoff to define PPA.

Ferric carboxymaltose vs oral iron and iron sucrose for PPA: Oral iron therapy should be continued till 6 weeks after delivery to meet the demands and replenish the stores in the postpartum period.<sup>10</sup> In comparison with oral iron, a meta-analysis of 15 RCTs reported that the use of IV iron is associated with increased Hb concentrations at weeks 1, 2, and 3; have higher ferritin levels at weeks 1, 2, 4, and 6 in the postpartum period. At week 6, the rise in the IV iron group was almost 1 gm/dL higher than that seen in the oral iron group. At the same time, the rates of constipation and dyspepsia reported being significantly lower in the IV iron group. Thus, IV iron is a much better-suited option for PPA.<sup>53</sup> Table 4 provides a summary of studies assessing the efficacy and safety of FCM compared to oral iron and iron sucrose in the management of PPA.<sup>54–62</sup> Ferric carboxymaltose is found to be more efficacious than oral iron in raising the Hb and achieving better iron stores. Compared to iron sucrose, FCM had a better and more sustained effect on the Hb. The rise in Hb of 1 gm/dL or more was evident after a week of administration and was sustained over 6 weeks. Replenishment of iron stores as indicated by the rise in ferritin levels was rapid and better with FCM than iron sucrose and oral iron. The tolerability of FCM was better than both oral iron and iron sucrose.

Expert opinion: Ferric carboxymaltose should be the choice of iron supplementation in PPA to rapidly and effectively correct iron deficiency, improve iron stores, and raise Hb to optimal levels.

Administration of FCM in the postpartum period: Postdelivery, hemodynamic stabilization occurs over 24–48 hours. In normal vaginal delivery, determine the Hb levels after 24 hours and at least 48 hours after cesarean delivery. Ferric carboxymaltose may be considered from any time after 24–48 hours till the discharge of the patient. An attempt should be made to administer FCM, while the patient is still in the hospital in the postpartum period. The dose of FCM depends on the requirement of iron calculated from Ganzoni's formula, as stated above.

Ideally, all iron requirements should be substituted with FCM administration only without the need for further use of oral iron. In one study from Switzerland, Becuzzi et al.<sup>58</sup> assessed oral iron (for mild anemia) alone vs FCM (500 mg single dose) followed by oral iron (for moderate anemia). There was no difference in Hb levels but serum ferritin was significantly higher in the combination group (57.7  $\pm$  49.3 µg/L vs 32.9  $\pm$  20.1 µg/L). They also observed that 20% of women in the oral iron alone group and 52% of women in the combination group did not even start oral treatment. Though the results on ferritin levels are encouraging, we believe that the correction of anemia with FCM alone can rapidly improve Hb and

replenish iron stores effectively. Considering the GI intolerance with oral iron, FCM should remain an optimal choice for PPA. As half of the women did not start oral iron treatment probably because of the sense of having received an FCM dose that is not desirable in routine management.

Expert opinion: Ferric carboxymaltose dose calculated as per Ganzoni's formula should be administered at any time after 24–48 hours of delivery till discharge. An attempt should be made to administer FCM while the patient is in hospital in the postpartum period. All iron requirements should be met with FCM dosing and the use of oral iron after an initial lower dose of FCM should be avoided.

BT in PPA: Postpartum hemorrhage is an important cause of maternal morbidity after delivery. A systematic review of 120 studies involving 3,815,034 women observed prevalence of PPH (≥500 mL blood loss) and severe PPH (≥1000 mL blood loss) to be 6 and 1.86% of all deliveries, respectively.<sup>63</sup> BT is necessary for women with anemia with signs of shock or acute hemorrhage with signs of hemodynamic instability. Also, severe anemia (Hb <7 gm/dL) with symptoms of hemodynamic alterations may be offered BT.<sup>18</sup> In general, IV iron may reduce the risk of allogenic BT as identified in a systematic review.<sup>64</sup> A randomized trial of IV iron (iron polymaltose) vs blood for acute postpartum anemia (IIBAPPA) is underway with primary outcomes of change in Hb, ferritin, and C-reactive protein levels at day 7 postpartum.<sup>65</sup> These data indicate in select women; IV iron such as FCM can be an alternative to BT, especially in women at high risk of transfusion-related reactions. However, this requires further evaluation in prospective studies.

Expert opinion: BT should be offered to women with signs of shock after PPH or have hemodynamic instability. BT may also be offered to women with severe anemia and signs of hyperdynamic circulation. IV iron such as FCM may be an alternative to BT in selected patients with PPA, especially those who are at increased risk of transfusionrelated reactions.

# **O**THER **C**ONSIDERATIONS

### Safety

Evidence from various studies as summarized in Tables 2 and 4 identifies that FCM is overall safe and well-tolerated. In general, hypersensitivity reactions including anaphylactic shock are very rare. Majorly, injection site reaction, myalgia, and tingling sensation are the reported AEs with FCM. Rates of these AEs are comparatively lower than iron sucrose. The risk of systemic reactions may be related to the infusion of FCM. A network analysis of 21 studies identifies that FCM is well tolerated and is associated with minimal risk of AEs.<sup>66</sup> Therefore, it should not be too fast or too slow. Ideally, a 500 or 1000 mg dose of FCM should be diluted in 100 or 250 mL normal saline and be administered over 10–15 or 15–20 minutes, respectively.

With FCM, there is a risk of hypophosphatemia.<sup>67</sup> However, the reduction in phosphate levels is asymptomatic and transient and is related to the degree of baseline phosphate levels. Van Wyck et al.<sup>54</sup> reported a decrease in phosphate levels with both IV and oral iron treatment. It indicates that a reduction in phosphate level is intrinsic to iron therapy. A greater decrease in phosphate with IV iron probably reflects better efficacy of IV iron in either stimulating erythropoiesis, replenishing iron stores, or both.

Table 4: Compar	ison of FCM to	other oral iron form	nulation in PPA				
Author (vear)	Country	sunus	Dosina	Eollow-nu	(hanae in Hh (a/dL)	Change in ferritin	Adverce events (%)
Vsn Wyck et al. (2007) <sup>54</sup>	USA	FCM $(n = 182)$ vs FS $(n = 179)$	FCM: 1000 mg single dose (repeated weekly as required, max 2500 mg) FS: 325 mg three times daily	6 weeks	He rise 2 or more: 96.4 vs 94.1% Median time to raise Hb by 2: 7 vs 14 days Hb >12 at 6 weeks: 90.5 vs	FCM: Increased FS: No increase	Gl disorders: 6.3 vs 24.2 Gl disorders: 6.3 vs 24.2 Constipation: 3.4 vs 11.2 Pruritus, rash, or both: 5.2 vs 2.2 Headache: 5.7 vs 2.8 Increase AST: 0.6 vs 2.8
Seid et al. (2008)* <sup>55</sup>	USA	FCM ( <i>n</i> = 143) vs FS ( <i>n</i> = 148)	FCM: 1000 mg (repeated weekly to max dose of 2,500) FS: 325 mg thrice daily	6 weeks	68.6% Hb change: 4.0 vs 3.4 Achievement of Hb >12 at 6 weeks: 91.4 vs 66.7% With baseline Hb <8: 78.9 vs 43.5% Hb rise >3: 91.4 vs 64.6% Time to reach Hb 12: 14 vs 27 davs	225.9 vs 2.7	Total: 10.6 vs 21.8 Urticaria: 2.8 vs 0.7 Constipation: 0 vs 10.9 Nausea: 1.4 vs 2 Muscle cramps/Dysgeusia: 1.4 vs 0 each Increased ALT: 0.7 vs 4.1 Increased AST: 0.7 vs 2
Breymann et al. (2008) <sup>56</sup>	Switzerland	FCM ( <i>n</i> = 227) vs FS ( <i>n</i> = 117)	FCM: 3 weekly doses of 1000 mg maximum FS: 100 mg twice daily, 12 weeks	12 weeks	FS: 3.29	FCM: 39.9–161.2 FS: 32.4–43.3	AE rate: 26 vs 22.2 Constipation: 0.4 vs 6.8 Injection site reactions: 2.2
Pfenniger et al. (2012) <sup>57</sup>	Switzerland	FCM ( $n = 105$ ) vs IS ( $n = 105$ )	FCM: 1000 mg (max 15 mg/kg) 15: 2 × 200 mg at 2 days' interval	8 days	FCM: 1.29 IS: 0.93	I	Total: 5 vs 6% local burning and pain at the infusion site: 1.9 vs 3.8
Becuzzi et al. (2014) <sup>58</sup>	Switzerland	FCM + FS ( $n = 75$ ) vs FS ( $n = 150$ )	FCM: 500 mg single dose f/b FS 80 mg iron per day FS: 80 mg iron per day	6 weeks	FCM + FS: 10.1–13.3 FS: 9.1–13.3	FCM + FS: 26.9–57 <i>.7</i> FS: 29.5–32.9	
Rathod et al. (2015) <sup>59</sup>	India	FCM $(n = 100)$ vs IS $(n = 100)$ vs FA $(n = 100)$	FCM: 1000 mg once a week (repeated if required) IS: 300 mg (repeated on alternate days as required) FA: 100 mg daily	6 weeks	FCM: 7.71 $\pm$ 1.17 to 12.11 $\pm$ 0.84 IS: 8.05 $\pm$ 1.07 to 11.40 $\pm$ 1.17 FA: 8.23 $\pm$ 1.01 to 10.36 $\pm$ 1.39 <i>Severe anemia subgroup</i> FCM: 6.39 $\pm$ 0.61 to 11.25 $\pm$ 0.64 to 9.88 $\pm$ 0.62 F3: 6.55 $\pm$ 0.46 to 9.88 $\pm$ 0.62 F3: 6.56 $\pm$ 0.33 to 8.36 $\pm$ 0.73	FCM: 35.52 ± 20.22 to 142.22 ± 58.74 IS: 38.39 ± 19.79 to 102.32 ± 48.73 FA: 37.01 ± 18.06 to 51.20 ± 21.49	Total: 1 vs 9 vs 51 Vomiting: 0 vs 0 vs 17 Diarrhea/constipation: 0 vs 0 vs 34 Transient hypotension: 0 vs 3 vs 0 Arthralgia/tingling sensation: 1 vs 6 vs 0
Damineni and Thunga (2016) <sup>60</sup>	India	FCM ( <i>n</i> = 45) vs FA ( <i>n</i> = 45)	FCM: single dose 1000 mg FA: 100 mg twice daily for 6 weeks	6 weeks	FCM: 3.22 FA: 2.27 Hb rise >3: 48.88 vs 17.77%	I	Constipation: 0 vs 11.1 Epigastric pain: 0 vs 8.88 Nausea: 0 vs 17.77 Noncompliance to oral iron: 7/45 (15.5)
Mishra et al. (2017) <sup>61</sup>	India	FCM ( <i>n</i> = 595)	As per requirement 1500 mg: 309 1000 mg: 214 500 mg: 92	3 weeks	$8.97 \pm 1.05$ to $11.34 \pm 0.90$	18.30 土 16.39 to 104.10 土 32.46	Total: 5.7 Local: 2.6 Systemic: 3.1
Sharma et al. (2017) <sup>62</sup>	India	FCM ( <i>n</i> = 60) vs IS ( <i>n</i> = 60)	FCM: 1000 mg IS: 1000 mg (600 mg max per week)	2 weeks	FCM: 7.528 ± 0.60 to 10.46 ± 0.69 1S: 7.528 ± 0.9999999 to 9.2 + 0.50	FCM: $66.5 \pm 33.91$ to $292.41 \pm 29.04$ lS: $64.48 \pm 35.26$ to $181.35 + 38.66$	Headache: 1.6 vs 1.6 Pain at injection site: 1.6 vs 1.6 Fever: 1.6 vs 0 Tindling sensation: 0 vs 1.6

298

TAYPER

Expert opinion: Ferric carboxymaltose is safe and well tolerated, and adverse events are mainly limited to infusion-related local site reactions. Though the risk of systemic hypersensitivity and anaphylactic reactions is rare, it should be administered under supervision in a hospital or a day-care setting as per recommended dissolution and infusion rate.

### Cost

Evidence on the cost-effectiveness of FCM establishes that FCM infusion is less costly than iron sucrose infusion. Compared to iron sucrose, FCM also offers savings of 30–44% per patient per treatment cycle.<sup>68</sup> In a cost-effectiveness analysis of FCM in pregnancy, Al-Shaghana et al.<sup>69</sup> reported FCM as an effective cost-saving treatment in comparison with red cell transfusion in women who did not respond to oral iron.

Expert opinion: Ferric carboxymaltose is a cost-effective option compared to oral iron and iron sucrose. Wider use may lead to a reduction in per infusion costs of FCM.

# CONCLUSION

Iron-deficiency anemia in pregnancy and postpartum period impacts maternal and fetal/neonatal health adversely. Along with oral iron, IV iron is recommended in the treatment of IDA. Ferric carboxymaltose is an effective, safe, well-tolerated, and costeffective option for treating IDA in pregnancy and the postpartum period. Optimally, FCM should be used within 12–32 weeks of pregnancy. In PPA, FCM may be administered after 24 hours of delivery. Within 6 weeks of FCM treatment, one can expect a rise in Hb by nearly 3–4 gm/dL with a significant rise in ferritin and replenishment of iron stores. Ferric carboxymaltose infusion should be preferred to oral iron and iron sucrose to rapidly increase the Hb and sustain the iron stores. With a recommendation from Anemia Mukt Bharat guidelines, FCM may be a choice for all severities of anemia in pregnancy and in the postpartum period.

## REFERENCES

- World Health Organization. Vitamin and Mineral Nutrition Information System (VMNIS) Worldwide prevalence on anaemia 1993–2005 Summary of the worldwide prevalence on anaemia. Available from: https://www.who.int/vmnis/database/ anaemia/anaemia\_status\_summary/en/ [Accessed December 24, 2020].
- National Family Health Survey Key findings from NFHS-5. Available from: http://rchiips.org/nfhs/factsheet\_NFHS-5.shtml [Accessed December 24, 2020].
- Breymann C, Bian XM, Blanco-Capito LR, et al. Expert recommendations for the diagnosis and treatment of iron-deficiency anemia during pregnancy and the postpartum period in the Asia-Pacific region. J Perinat Med 2011;39(2):113–121. DOI: 10.1515/jpm.2010.132.
- VanderMeulen H, Strauss R, Lin Y, et al. The contribution of iron deficiency to the risk of peripartum transfusion: a retrospective case control study. BMC Pregnancy Childbirth 2020;20(1):1. DOI: 10.1186/ s12884-020-02886-z.
- Selvaraj R, Ramakrishnan J, Sahu SK, et al. High prevalence of anemia among postnatal mothers in Urban Puducherry: a community-based study. J Family Med Prim Care 2019;8(8):2703–2707. DOI: 10.4103/ jfmpc.jfmpc\_386\_19.
- Rakesh P, Gopichandran V, Jamkhandi D, et al. Determinants of postpartum anemia among women from a rural population in southern India. Int J Womens Health 2014;6:395–400. DOI: 10.2147/ IJWH.S58355.

- Nguyen PH, Scott S, Avula R, et al. Trends and drivers of change in the prevalence of anaemia among 1 million women and children in India, 2006–2016. BMJ Glob Health 2018;3(5):e001010. DOI: 10.1136/ bmjgh-2018-001010.
- Helmy ME, Elkhouly NI, Ghalab RA. Maternal anemia with pregnancy and its adverse effects. Menoufia Med J 2018;31(1):7–11. DOI: 10.4103/1110-2098.234258.
- Smith C, Teng F, Branch E, et al. Maternal and perinatal morbidity and mortality associated with anemia in pregnancy. Obstetrics and Gynecol 2019;134(6):1234–1244. DOI: 10.1097/AOG.000000000003557.
- Di Renzo GC, Gratacos E, Kurtser M, et al. Good clinical practice advice: iron deficiency anemia in pregnancy. Int J Gynecol Obstet 2019;144(3):322–324. DOI: 10.1002/ijgo.12740.
- Tandon R, Jain A, Malhotra P. Management of iron deficiency anemia in pregnancy in India. Indian J Hematol Blood Transfus 2018;34(2):204–215. DOI: 10.1007/s12288-018-0949-6.
- Auerbach M. Commentary: iron deficiency of pregnancy-a new approach involving intravenous iron. Reprod Health 2018;15 (Suppl 1):96. DOI: 10.1186/s12978-018-0536-1.
- Pavord S, Myers B, Robinson S, et al. British Committee for Standards in Haematology. UK guidelines on the management of iron deficiency in pregnancy. Br J Haematol 2012;156(5):588–600. DOI: 10.1111/ j.1365-2141.2011.09012.x.
- Christoph P, Schuller C, Studer H, et al. Intravenous iron treatment in pregnancy: comparison of high-dose ferric carboxymaltose vs. iron sucrose. J Perinat Med 2012; 40(5):469–474. DOI: 10.1515/jpm-2011-0231.
- Jose A, Mahey R, Sharma JB, et al. Comparison of ferric Carboxymaltose and iron sucrose complex for treatment of iron deficiency anemia in pregnancy-randomised controlled trial. BMC Pregnancy Childbirth 2019;19(1):1–8. DOI: 10.1186/s12884-019-2200-3.
- Naqash A, Ara R, Bader GN. Effectiveness and safety of ferric carboxymaltose compared to iron sucrose in women with iron deficiency anemia: phase IV clinical trials. BMC Womens Health 2018;18(1):6. DOI: 10.1186/s12905-017-0506-8.
- Kant S. Do we have a magic bullet to treat moderate and severe anemia in pregnant women? Indian J Public Health 2019;63(3): 165–170. DOI: 10.4103/ijph.IJPH\_409\_19.
- FOGSI general clinical practice recommendations management of iron deficiency anemia in pregnancy. Available from: https://www. fogsi.org/gcpr-on-recommendation-on-management-of-irondeficiency-anemia-in-pregnancy/ [Accessed December 24, 2020].
- Bentley ME, Griffiths PL. The burden of anemia among women in India. Eur J Clin Nutr 2003;57(1):52–60. DOI: 10.1038/sj.ejcn.1601504.
- Shobeiri F, Begum K, Nazari M. A prospective study of maternal hemoglobin status of Indian women during pregnancy and pregnancy outcome. Nutr Res 2006;26(5):209–213. DOI: 10.1016/ j.nutres.2006.05.008.
- 21. World Health Organization. Haemoglobin concentrations for the diagnosis of anaemia and assessment of severity. World Health Organization; 2011.
- 22. Chauhan A, Prasad M. Outcome of pregnancy with hemoglobinopathy in a tertiary care center. J Obstet Gynaecol India 2018;68(5):394–399. DOI: 10.1007/s13224-017-1073-5.
- 23. Bukar M, Audu BM, Sadauki HM, et al. Prevalence of iron deficiency and megaloblastic anaemia at booking in a secondary health facility in north eastern Nigeria. Niger Med J 2009;50(2):33–37.
- Tripathi R, Tyagi S, Singh T, et al. Clinical evaluation of severe anemia in pregnancy with special reference to macrocytic anemia. J Obstet Gynaecol Res 2012;38(1):203–207. DOI: 10.1111/j.1447-0756.2011.01679.x.
- Vehapoglu A, Ozgurhan G, Demir AD, et al. Hematological indices for differential diagnosis of beta thalassemia trait and iron deficiency anemia. Anemia 2014(7):576738. DOI: 10.1155/2014/576738.
- 26. Zafar M, Tabassum A, Cheema QA, et al. Role of red cell distribution width and Mentzer index in differentiating iron deficiency anemia

from anemia due to  $\beta$  thalassemia trait. J South Asian Feder Obstet Gynaecol 2019;11(5):298–300. DOI: 10.5005/jp-journals-10006-1718.

- Anemia Mukt Bharat. Anemia management protocol for pregnant women. Available from: https://anemiamuktbharat.info/home/ interventions/ [Accessed December 24, 2020].
- Myers B, Myers O, Moore J. Comparative efficacy and safety of intravenous ferric carboxymaltose (Ferinject) and iron (III) hydroxide dextran (Cosmofer) in pregnancy. Obstet Med 2012;5(3):105–107. DOI: 10.1258/om.2012.110095.
- 29. Pels A, Ganzevoort W. Safety and efficacy of ferric carboxymaltose in anemic pregnant women: a retrospective case control study. Obstet Gynecol Int 2015;2015:728952. DOI: 10.1155/2015/728952.
- Froessler B, Collingwood J, Hodyl NA, et al. Intravenous ferric carboxymaltose for anaemia in pregnancy. BMC Pregnancy Childbirth 2014;14(1):115. DOI: 10.1186/1471-2393-14-115.
- 31. Aporta Rodriguez R, García Montero M, Lorente Aporta JP, et al. Retrospective case reports of anemic pregnant women receiving intravenous ferric carboxymaltose: experience from a tertiary hospital in Spain. Obstet Gynecol Int 2016;2016:5060252. DOI: 10.1155/2016/5060252.
- Breymann C, Milman N, Mezzacasa A, et al. Ferric carboxymaltose vs. oral iron in the treatment of pregnant women with iron deficiency anemia: an international, open-label, randomized controlled trial (FER-ASAP). J Perinat Med 2017;45(4):443–453. DOI: 10.1515/ jpm-2016-0050.
- 33. Shim JY, Kim MY, Kim YJ, et al. Efficacy and safety of ferric carboxymaltose versus ferrous sulfate for iron deficiency anemia during pregnancy: subgroup analysis of Korean women. BMC Pregnancy Childbirth 2018;18(1):1–8. DOI: 10.1186/s12884-018-1817-y.
- Froessler B, Gajic T, Dekker G, et al. Treatment of iron deficiency and iron deficiency anemia with intravenous ferric carboxymaltose in pregnancy. Arch Gynecol Obstet 2018;298(1):75–82. DOI: 10.1007/ s00404-018-4782-9.
- 35. Khalafallah AA, Hyppa A, Chuang A, et al. A prospective randomised controlled trial of a single intravenous infusion of ferric carboxymaltose vs single intravenous iron polymaltose or daily oral ferrous sulphate in the treatment of iron deficiency anaemia in pregnancy. Semin Hematol 2018;55(4):223–234. DOI: 10.1053/ j.seminhematol.2018.04.006.
- 36. Wani S, Noushad M, Ashiq S. REGAIN STUDY: retrospective study to assess the effectiveness, tolerability, and safety of ferric carboxymaltose in the management of iron deficiency anemia in pregnant women. Anemia 2019;2019:4640635. DOI: 10.1155/2019/4640635.
- 37. Oskovi-Kaplan ZA, Kilickiran H, Buyuk GN, et al. Comparison of the maternal and neonatal outcomes of pregnant women whose anemia was not corrected before delivery and pregnant women who were treated with intravenous iron in the third trimester. Arch Gynecol Obstet 2021;303:1–5. DOI: 10.1007/s00404-020-05817-7.
- Lyseng-Williamson KA, Keating GM. Ferric carboxymaltose. Drugs 2009;69(6):739–756.
- Ganzoni AM. Intravenous iron-dextran: therapeutic and experimental possibilities. Schweiz Med Wochenschr 1970;100(7):301–303. PMID: 5413918.
- 40. Institute of Medicine (US) Committee on Nutritional Status during Pregnancy and Lactation. Nutrition during pregnancy: Part I weight gain: Part II nutrient supplements. Washington (DC): National Academies Press (US); 1990. 14, Iron nutrition during pregnancy. Available from: https://www.ncbi.nlm.nih.gov/books/NBK235217/ [Accessed December 26, 2020].
- 41. Hämäläinen H, Hakkarainen K, Heinonen S. Anaemia in the first but not in the second or third trimester is a risk factor for low birth weight. Clin Nutr 2003;22(3):271–275. DOI: 10.1016/s0261-5614(02)00209-1.
- 42. Mohanty D, Gorakshakar AC, Colah RB, et al. Interaction of iron deficiency anemia and hemoglobinopathies among college students and pregnant women: a multi center evaluation in India. Hemoglobin 2014;38(4):252–257. DOI: 10.3109/03630269.2014.913517.

- 43. Oluboyede OA. Iron studies in pregnant and non-pregnant women with haemoglobin SS or SC disease. Br J Obstet Gynaecol 1980;87(11):989–996. DOI: 10.1111/j.1471-0528.1980.tb04463.x.
- 44. Derek N. Transfusion ten commandments. In: Handbook of transfusion medicine. 5th ed. Norwich: TSO Publishers; 2013. p. 1–3.
- 45. Chawla S, Bal MHK, Vardhan BS, et al. Blood transfusion practices in obstetrics: our experience. J Obstet Gynaecol India 2018;68(3): 204–207. DOI: 10.1007/s13224-018-1092-x.
- 46. Biswas S, Rengaraj S. Pattern of blood transfusion among women undergoing caesarean section in a tertiary health care centre in South India. J Gynec Obstet 2019;1:029.
- 47. Bergmann RL, Richter R, Bergmann KE, et al. Prevalence and risk factors for early postpartum anemia. Eur J Obstet Gynecol Reprod Biol 2010;150(2):126–131. DOI: 10.1016/j.ejogrb.2010.02.030.
- Bodnar LM, Scanlon KS, Freedman DS, et al. High prevalence of postpartum anemia among low-income women in the United States. Am J Obstet Gynecol 2001;185(2):438–443. DOI: 10.1067/ mob.2001.115996.
- 49. Milman N. Postpartum anemia I: definition, prevalence, causes, and consequences. Ann Hematol 2011;90(11):1247. DOI: 10.1007/s00277-011-1279-z.
- 50. Milman N. Postpartum anemia II: prevention and treatment. Ann Hematol 2012;91(2):143–154. DOI: 10.1007/s00277-011-1381-2.
- Clinical transfusion. Obstetric anaemia. Available from: https:// www.isbtweb.org/working-parties/clinical-transfusion/8-obstetricanaemia [Accessed December 26, 2020].
- 52. South Australian perinatal practice guidelines anaemia in pregnancy. Clinical practice guideline on the treatment for women with anaemia in the peripartum period. Department of Health, Government of South Australia; 2016. Available from: https:// www.sahealth.sa.gov.au/wps/wcm/connect/public+content/ sa+health+internet/resources/policies/anaemia+in+pregnancy+-+sa+perinatal+practice+guidelines [Accessed December 26, 2020].
- Sultan P, Bampoe S, Shah R, et al. Oral vs intravenous iron therapy for postpartum anemia: a systematic review and meta-analysis. Am J Obstet Gynecol 2019;221(1):19–29. DOI: 10.1016/j.ajog.2018.12.016.
- Van Wyck DB, Martens MG, Seid MH, et al. Intravenous ferric carboxymaltose compared with oral iron in the treatment of postpartum anemia: a randomized controlled trial. Obstet Gynecol 2007;110(2):267–278. DOI: 10.1097/01.AOG.0000275286.03283.18.
- Seid MH, Derman RJ, Baker JB, et al. Ferric carboxymaltose injection in the treatment of postpartum iron deficiency anemia: a randomized controlled clinical trial. Am J Obstet Gynecol 2008;199(4): 435.e1–435.e7. DOI: 10.1016/j.ajog.2008.07.046.
- Breymann C, Gliga F, Bejenariu C, et al. Comparative efficacy and safety of intravenous ferric carboxymaltose in the treatment of postpartum iron deficiency anemia. Int J Gynecol Obstet 2008;101(1):67–73. DOI: 10.1016/j.ijgo.2007.10.009.
- Pfenniger A, Schuller C, Christoph P, et al. Safety and efficacy of high-dose intravenous iron carboxymaltose vs. iron sucrose for treatment of postpartum anemia. J Perinat Med 2012;40(4):397–402. DOI: 10.1515/jpm-2011-0239.
- Becuzzi N, Zimmermann R, Krafft A. Long-term efficacy of postpartum intravenous iron therapy. Biomed Res Int 2014;2014:815437. DOI: 10.1155/2014/815437.
- 59. Rathod S, Samal SK, Mahapatra PC, et al. Ferric carboxymaltose: a revolution in the treatment of postpartum anemia in Indian women. Int J App Basic Med Res 2015;5(1):25–30. DOI: 10.4103/2229-516X.149230.
- 60. Damineni SC, Thunga S. IV ferric carboxymaltose vs oral iron in the treatment of post-partum iron deficiency anaemia. J Clin Diagn Res 2016;10(11):QC08–QC10. DOI: 10.7860/JCDR/2016/19375.8937.
- 61. Mishra V, Roy P, Gandhi K, et al. Safety and efficacy of intravenous ferric carboxy maltose in iron deficiency anaemia during postpartum period. J Nepal Health Res Counc 2017;15(3):208–211. DOI: 10.3126/ jnhrc.v15i3.18841.
- 62. Sharma N, Thiek JL, Natung T. Comparative study of efficacy and safety of ferric carboxymaltose versus iron sucrose in post-partum



anaemia. J Obstet Gynecol India 2017;67(4):253-257. DOI: 10.1007/ s13224-017-0971-x.

- 63. Carroli G, Cuesta C, Abalos E, et al. Epidemiology of postpartum haemorrhage: a systematic review. Best Pract Res Clin Obstet Gynaecol 2008;22(6):999–1012. DOI: 10.1016/j.bpobgyn.2008.08.004.
- 64. Litton E, Xiao J, Ho KM. Safety and efficacy of intravenous iron therapy in reducing requirement for allogeneic blood transfusion: systematic review and meta-analysis of randomised clinical trials. British Medical Association 2013;347:f4822. DOI: 10.1136/bmj.f4822.
- 65. Chua S, Gupta S, Curnow J, et al. Intravenous iron vs blood for acute post-partum anaemia (IIBAPPA): a prospective randomised trial. BMC Pregnancy Childbirth 2017;17(1):424. DOI: 10.1186/s12884-017-1596-x.
- 66. Rognoni C, Venturini S, Meregaglia M, et al. Efficacy and safety of ferric carboxymaltose and other formulations in iron-deficient patients: a systematic review and network meta-analysis of randomised

controlled trials. Clin Drug Investig 2016;36(3):177–194. DOI: 10.1007/ s40261-015-0361-z.

- 67. Schaefer B, Tobiasch M, Viveiros A, et al. Hypophosphataemia after treatment of iron deficiency with intravenous ferric carboxymaltose or iron isomaltoside–a systematic review and meta-analysis. Br J Clin Pharmacol 2021;87(5):2256. DOI: 10.1111/ bcp.14643.
- 68. Toblli JE, Angerosa M. Optimizing iron delivery in the management of anemia: patient considerations and the role of ferric carboxymaltose. Drug Des Devel Ther 2014;8:2475–2491. DOI: 10.2147/DDDT.555499.
- 69. Al-Shaghana M, Brooke E, Sinha A, et al. Efficacy and cost effectiveness of ferric carboxymaltose (Ferinject) in the treatment of pregnant women with iron deficiency anaemia. Eur J Obstet Gynecol Reprod Biol 2016;206:e6. DOI: 10.1016/j.ejogrb.2016.07.046.